
 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
City of Gig Harbor 

Wastewater Comprehensive Plan Update 
 
 

October 26, 2018 
 

 
 
 
 
 
 

 

 



 

Wastewater Comprehensive Plan Update  
City of Gig Harbor  

Page Intentionally Left Blank 



 

Wastewater Comprehensive Plan Update  
City of Gig Harbor i 

Certificate of Engineer 

City of Gig Harbor 
Wastewater Comprehensive Plan Update 

The material and data contained in this report were prepared under the direction and supervision 

of the undersigned, whose seals as professional engineers licensed to practice in the State of 

Washington, are affixed below. 

 

 
 
 
 
 
 
 
 
 

 __________________________________  _____________________________________  
[...]
A capital improvement plan (CIP) scenario was analyzed for years 2017, 2037, and 2050 

(buildout). These scenarios are utilized to denote system elements that may need capacity 

improvements, which include pipe/manhole sizing, etc. In addition, three possible water 

reuse satellite locations have been identified by the City and were incorporated within the 

scenario analysis for years 2037 and buildout. These satellite locations are located in Basins 

1, 8, and 12. 

Table 4-3. SewerCAD Model Scenarios 
Base Scenario Child Scenario Alternative 

Year 2017 
2017 ADWF  

2017 PHF  

Year 2037 

2037 PHF  

2037 CIP  

Year 2037 With Reuse 
2037 PHF With Reuse 

2037 CIP With Reuse 

Buildout 

Buildout PHF  

Buildout CIP  

Buildout With Reuse 
Buildout PHF With Reuse 

Buildout CIP With Reuse 

 

PHF and CIP scenarios for years 2037 and Buildout consist of PHF values for their 

respective years. The 2037 and Buildout PHF scenarios include all current system 



 

Wastewater Comprehensive Plan Update Wastewater Collection System  
City of Gig Harbor 4-9 

elements, future lift stations, and a minimum of one gravity pipeline and manhole upstream 

of the future lift stations. The CIP scenarios for those years include necessary system 

improvements required to meet peak flows.  

The PHF and CIP with reuse scenarios consist of PHF values for their respective years. 

The scenarios with the reuse option (described in Section 6.4) include all current system 

elements, future lift stations, a minimum of one gravity pipeline and manhole upstream of 

the future lift stations, and all three possible reuse facilities in wastewater basins 1, 8, and 

12. The reuse scenarios assume that the facilities will be processing the wastewater from 

their respective basins and all upstream lift stations, thereby reducing the flows 

downstream to the WWTP. The CIP scenarios with the reuse option for the respective years 

also include necessary system improvements required to meet peak flows. 

4.3.6. Hydraulic Model Results and Analysis 

Manholes, Forcemains, and Gravity Pipes 

The system capacity analysis within the model indicates that the system in general has the 

capacity to handle both current and 20-year peak flow conditions. This is also the case for 

the scenarios that include the three possible reuse locations. In the 2017 and 2037 PHF 

Scenarios and the 2037 and Buildout PHF Scenarios with Reuse, there are no manholes, 

forcemains, or gravity pipes that were found to surcharge during peak hour flows.  

However, the hydraulic model revealed seven pipe sections that did not have the capacity 

to handle build-out peak flows. Table 4-4 indicates the seven pipe sections that were found 

to be under capacity during the Buildout PHF Scenario, located along Harborview Dr. and 

Burnham Dr. The deficiencies were identified based on a design parameter of having 

gravity pipes no more than 80 percent full (d/D = 0.8). However, although the buildout 

PHF for the deficient pipes on Harborview Dr. exceed the flow associated with running 

those pipes at 80 percent full, the buildout PHF is below the full maximum flow capacity 

of the pipes. For the deficient pipes on Burnham Dr., a deficiency exists for both exceeding 

80 percent full and the full maximum flow capacity of those pipes. In both these areas 

however, manholes are not surcharged. 

Table 4-4 lists the current pipe capacity, the design pipe capacity, the current pipe size, and 

the recommended new pipe size to maintain these pipes at less than 80 percent full during 

buildout PHF. 

  



 

Wastewater Comprehensive Plan Update Wastewater Collection System  
City of Gig Harbor 4-10 

Table 4-4. SewerCAD Model Pipe Capacity Deficiencies 

Location 

Location 

(Manhole 

ID) 

Buildout 

Flow in 

Pipeline 

(gpm) 

Existing 

Pipe 

Capacity 

(gpm) 

Existing 

Pipe Size 

(in) 

New 

Pipe 

Size 

(in) 

Length 

(ft) 

Buildout PHF 

Flow Exceeds 

Manholes 

Surcharged? 

80% 

Full 

Flow (1) 

Max 

Flow 

(2) 

Harborview Dr. 
3-26 to  
3-27 

1,685 1,680 15 18 200 Yes No No 

Harborview Dr. 
3-27 to  

3-25 
1,688 1,680 15 18 175 Yes No No 

Harborview Dr. 
3-25 to  

3-24 
1,691 1,665 15 18 240 Yes No No 

Burnham Dr. 
3-16E to 

3-15E 
1,955 1,842 15 18 230 Yes Yes No 

Burnham Dr. 
3-15E to 

3-14E 
1,958 1,845 15 18 300 Yes Yes No 

Burnham Dr. 
3-14E to 

3-13E 
1,961 1,857 15 18 130 Yes Yes No 

Burnham Dr. 
3-13E to 

3-12E 
1,963 1,850 15 18 230 Yes Yes No 

1. Flow associated with pipe at 80 percent full (d/D = 0.8). 

2. Maximum flow capacity of the pipe. 

 

There are some gravity pipes in the model that are surcharged (but not manholes) but where 

the PHF is less than the 80 percent full flow capacity of the pipe (meaning that surcharging 

is caused by a downstream constraint. These locations are near existing lift station wet 

wells where wet well fill elevations cause surcharging and are not considered to be an issue.  

In all scenarios within the model, there were several gravity pipes and forcemains that did 

not meet the velocity design constraint of 2.0 to 15.0 fps and/or the cover design constraint 

of 8.0 to 20.0 ft. The amount that the gravity pipes or forcemains did not meet the design 

constraints was not significant enough to cause concern. However, forcemains that did not 

meet the minimum velocity constraint were noted, due to odor control issues that could be 

caused by the low velocities.  

WWTP and Reuse Facilities 

Within the model, the WWTP and possible reuse facilities were modeled as “outfalls”, 

which only indicates how much wastewater flows through the facilities. The projected 

amount of flow through the reuse facilities may be used for sizing purposes, but no further 

detailed analysis of specific reuse facilities has been conducted. However, detailed analysis 

of the WWTP sizing, capacity, and treatment, is presented in Chapter 5. 

Lift Stations 

Available pump curves and settings for all current pumps were implemented within the 

model. The hydraulic model does not take into account such factors as age, condition, etc., 

and scenarios continue with the assumption that lift station pumps are operating within 

their design efficiency range. Consequently, further analysis for individual lift stations was 

performed (see Appendix C).   



 

Wastewater Comprehensive Plan Update Wastewater Collection System  
City of Gig Harbor 4-11 

4.4. Collection System Deficiencies and Needs 

Although Infiltration & Inflow (I&I) is the significant component impacting capacity in the 

collection system and interflow of stormwater runoff resulting from rainfall appears to be the 

primary factor, the existing lift stations, forcemains, and gravity pipelines appear to have adequate 

capacity for current and future wastewater flows. It is estimated that the future dry weather flow 

in the collection system will increase compared to the total flows (including I&I) that currently 

exist in the collection system. 

Based on the collection system evaluations and City staff observations and experiences, the 

deficiencies and limitations in the existing wastewater collection system are summarized below; 

projects to address the deficiencies are presented in Chapter 7. 

 Many of the current lift stations are in poor condition, beyond their service life, or will not 

have the capacity for future peak flows. These lift stations will require replacement or may 

need pump replacements.  

 A small number of pipe sections will not have capacity for buildout peak hour flows. These 

pipe sections will need to be replaced. 

 For new (replacement or future) sewer pipelines, the City desires that the maximum depth be 

no greater than 25 feet; however, depths greater than 25 feet may be necessary in limited areas 

where accepted by the City on a project and site specific basis. 

 Wastewater flows are currently measured at only three lift stations (3, 4 and 7). This issue 

makes wet weather flow management from I&I difficult to address. Collecting daily rainfall 

data and installing flow meters at the lift stations will help address this issue. 

 To accommodate future growth within the City, the current system will require expansion to 

include lift stations, forcemains, and gravity sewer extensions. 

 Further evaluation is needed by the City to prioritize I&I reduction projects and identify 

potential cost effective remedies in the wastewater collection system. These projects are part 

of the Chapter 7 CIP project for annual replacement, rehabilitation, and renewal of existing 

sanitary infrastructure. 

  



 

Wastewater Comprehensive Plan Update Wastewater Collection System  
City of Gig Harbor 4-12 

 

Page Intentionally Left Blank 

 

  



 

Wastewater Comprehensive Plan Update Wastewater Treatment Plant 
City of Gig Harbor  5-1 

5. Wastewater Treatment Plant 

5.1. Background 

The original City of Gig Harbor Wastewater Treatment Plant (WWTP) was brought online to 

provide secondary treatment of municipal sewage in 1975. The original WWTP had a design 

capacity of 0.45 million gallons per day (MGD) with an average organic loading of 700 lbs 

BOD5/day. In 1988, the WWTP was expanded to treat 0.7 MGD and an average organic loading 

of 1,800 lbs BOD5/day. The WWTP was expanded again in 1996 to its current capacity of 1.6 

MGD, and an average organic loading of 3,400 lbs BOD5/day. In 2009 the City performed a major 

upgrade to the WWTP to expand capacity. In 2010 the outfall was removed from the harbor and 

extended and relocated into Colvos Passage to a depth of 191’ below sea level in the Puget Sound. 

In 2016 the City completed Phase II of its major upgrade to the WWTP -- again to increase capacity 

and improve reliability. The final upgrade added UV disinfection, odor control for the digester 

system, a second redundant fine screen, an eductor waste dewatering structure, process water 

pumping system and other ancillary support equipment.  

The WWTP consists of the following major components: influent flow meter, degritter, influent 

screens, anoxic basins, aeration basins, blowers, secondary clarifiers, return activated sludge 

pumps, waste activated sludge pumps, sludge thickener, aerobic digester, digested sludge pumps, 

sludge dewatering centrifuge, odor control, UV disinfection, chlorine contact tank, process water 

pumps and effluent discharge pumps. Effluent from the WWTP is piped through an outfall that 

discharges into Colvos Passage in the Puget Sound.  

During the second phase of upgrades, a new Lab and Operations building was constructed, 

replacing the temporary facility put in place during Phase I construction. The Operations building 

also includes office and personal space for the employees. 

5.2. Existing Facilities Evaluation 

The City of Gig Harbor WWTP Improvements, as recommended in engineering reports and 

technical memoranda provided by H.R. Esvelt Engineering and Cosmopolitan Engineering, were 

completed in the fall of 2016. Major operation, maintenance, and capacity problems at the WWTP, 

including odor and noise complaints, were addressed during the upgrades, including but not limited 

to the following: 

 Operational problems that will impact effluent quality 

 Processes with high operation and maintenance costs 

 Problems that result in high operation and maintenance requirements 

 Processes that consume higher than necessary electrical energy 

 Processes with need to upgrade to meet future capacity 



 

Wastewater Comprehensive Plan Update Wastewater Treatment Plant 
City of Gig Harbor  5-2 

With successful completion of the final phase of upgrades, the City of Gig Harbor WWTP has 

high confidence in its ability to collect and treat the design flow of 2.4 MGD -- with the completion 

being able to meet and exceed its 20-year plan for meeting capacity requirements. 

5.3. WWTP Improvements 

In order to serve the City’s growth within a 20-year planning horizon, including outfall 

improvements to increase discharge capacity and extend the outfall outside Gig Harbor to Colvos 

Passage, the City has completed its two phases of planned upgrades providing the following 

permitted discharge: 

5.3.1. NPDES Loading limits 

The WWTP’s current daily average flow is approximately 1.1 MGD. The designed and 

constructed improvements will exceed the 20-year planning horizon flow and waste load 

projections. An interim NPDES permit was issued in March of 2015, with the 1.6 MGD 

flow limit, and during the final phases of construction with the final permit of 2.4 MGD. 

The 2.4 MGD flow limit was contingent upon completion and certification of the 

constructed improvements. The limits under the 2.4 MGD permit are as follows: 

 2.4 MGD Maximum month flow 

 5,800 lbs/day BOD5 influent loading 

 5,800 lbs/day TSS maximum monthly average influent loading 

 

 



 

Wastewater Comprehensive Plan Update Water Reuse and Reclamation 
City of Gig Harbor  6-1 

6. Water Reuse and Reclamation 

This chapter summarizes the City’s efforts regarding evaluation of the potential for reclaimed 

water to be a beneficial component of its wastewater management strategy. The regulatory 

framework surrounding water reclamation is described, followed by a summary of prior reuse-

related study efforts. The potential for water reuse within the City’s service area is also examined, 

along with options for reclaimed water system configurations. The chapter concludes with an 

approach to future considerations regarding this water resource management tool. 

6.1. Regulatory Framework 

The State has identified reclaimed water as an important water resource management strategy that 

can offer benefits related to potable water supply, wastewater management, and environmental 

enhancement. The State’s Reclaimed Water Act was approved by the legislature in 1992, codified 

as Chapter 90.46 RCW, and was amended in 1995. RCW 90.46.010 defines “reclaimed water” as 

“effluent derived in any part from sewage from a wastewater treatment system that has been 

adequately and reliably treated, so that as a result of that treatment, it is suitable for a beneficial 

use or a controlled use that would not otherwise occur and is no longer considered wastewater.” 

This law supports the beneficial reuse of reclaimed water for consumptive applications (such as 

irrigation, commercial and industrial process use, etc.) and non-consumptive purposes (including 

groundwater recharge via surface percolation or direct injection, wetland enhancement, and 

streamflow augmentation).  

Water reclamation projects are reviewed and permitted jointly by the State Department of Health 

(DOH) and the Department of Ecology (Ecology). The State adopted the Reclaimed Water Rule 

(WAC 173-219) in early 2018, to guide the implementation of reclaimed water projects and 

programs. In Washington, there are two primary classes of reclaimed water (A and B). Class A 

reclaimed water represents the highest level of treatment, referring to water that is oxidized, 

coagulated, filtered, and disinfected to certain standards. Class A is acceptable for the widest range 

of uses. 

The City has acknowledged the State’s acceptance and promotion of reclaimed water as being a 

viable and important water resource management tool. A goal currently considered in the City’s 

Comprehensive Plan (within the Utilities Element) pertains to exploring options for the City to 

create and utilize Class A reclaimed water at the Wastewater Treatment Plant, and evaluating the 

benefits and potential uses for reclaimed water throughout the City. This goal is consistent with 

the State’s Growth Management Act and countywide planning policies, and furthers the purpose 

of the City’s Comprehensive Plan by identifying opportunities to generate higher quality effluent 

from the Wastewater Treatment Plant. 